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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts from
the report requires the prior written permission of The State Radio_monitoring_center Testing Center
(SRTC). The test results relate only to individual items of the samples which have been tested. The
certification and accreditation identifiers used in this report shall not be applicable to the tested or calibrated
samples thereof. The manufacturer shall not mark the tested samples or items (or a separate part of the
item) with the identifiers of certification and accreditation to mislead relevant parties about the tested

samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Test Site 1: 15th Building, No.30 Shixing Street, Shijingshan District
Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183

Fax: +86 10 57996388

Email: livjiaf@srtc.org.cn

Registration number:

239125

1.3 Applicant’s details

Company:

Beijing Hanwei Innovation Technology Corporation Limited

Address:

28 Chengfu Road, Suite 4-1103, 11/F,Haidian District, Beijing, CHINA

1.4 Manufacturer’s details

Company:

Beijing Hanwei Innovation Technology Corporation Limited

Address:

28 Chengfu Road, Suite 4-1103, 11/F,Haidian District, Beijing, CHINA

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2022.04.11

Testing Start Date: 2022.06.04

Testing End Date: 2022.08.05
Environmental Data: Temperature (°C) Humidity (%)
Ambient 23 35
Normal Supply Voltage (V d.c.): 3.0
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2. DESCRIPTION OF THE DEVICE UNDER TEST

Band1: 3494.4/3993.6/4492.8 MHz

Frequency Range Band 3: 6489.6/6988.8/7488.0 MHz

Band 6: 7987.2/8486.4/8985.6 MHz
Modulation BPM/BPSK

The antenna is integrated with the module
Antenna Type Antenna Mode 1: Single antenna
Antenna Mode 2: Array antenna

Power Supply Battery
Rated Power Supply Voltage 3V
HW Version V1.2
SW Version V1.0

Antenna Mode 1: 001

Sample Serial Number Antenna Mode 2 002

Antenna Gain

Max Gain (dBi) Max Gain (dBi)
Frequency(GHz) .
Single antenna Array antenna
3.5 -2.97 -4.64
4 -4.05 -5.81
4.5 -5.32 -7.30
6.5 -3.45 -4.87
7 -4.82 -6.40
7.5 -4.30 -5.96
8 -5.37 -7.48
8.5 -3.64 -5.86
9 -3.90 -6.24

Note: Array antennas is used to receive signal and do AOA angle measurement (positioning), not as
transmitting antenna array, so it has no big gain here.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 3 of 67
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3. REFERENCE SPECIFICATION

Specification Version Title

Radio Frequency Devices; Subpart F
—Ultra Wide Band Devices

American National Standard for

FCC 47 CFR Part F 2021

ANSI C63.10 2013
Testing Unlicensed Wireless Devices
American National Standards for Methods of Measurement
ANSI C63.4 2014 of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz
KDB 393764 D01 Ultra-Wideband (UWB) Devices frequently
January 29, 2018 _
UWB FAQ v02 asked questions

4. KEY TO NOTES AND RESULT CODES

Code Meaning
PASS Test result shows that the requirements of the relevant specification have been met.
FAIL Test result shows that the requirements of the relevant specification have not been
met.
N/T Test case is not tested.
NTC Nominal voltage, Normal Temperature
The State Radio_monitoring_center Testing Center (SRTC) Page number: 4 of 67
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5. RESULT SUMMARY

No. Test case FCC reference Verdict
1 Antenna Requirement 15.203 Pass
2 Operational Requirements of the Device under Test 15.519 (a) Pass

, 15.503 (a) (d)

3 UWB Bandwidth P

anaw 15.519 (b) ass
4 Average Transmit Power 15.519 (c) Pass
5 Peak Power Density 15.519 (e) Pass

, : o 15.519 (c)

6 Spurious Radiated Emissions 15.209 Pass
7 Spurious Radiated Emissions in GPS Bands 15.519 (d) Pass
8 Shutdown Timing Requirements 15.519 (a)(1) Pass

Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

This Test Report Is Approved by: Review by:
Mr. Liu Wei Mr. Guo Yu

7| b

Tested and Issued by: Approved date:
Mr. Dong Qifeng
L4 43 20220907
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6. TEST RESULT

6.1 Antenna Requirement (15.203)

6.1.1 Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply.

6.1.2 Result:
Compliant, the antenna utilized by the device is fixed to the module.

6.2 Operational Requirements of the Device under Test (15.519 (a))

6.2.1 Requirement:

(2) The use of antennas mounted on outdoor structures, e.g., antennas mounted on the outside of a
building or on a telephone pole, or any fixed outdoors infrastructure is prohibited. Antennas may be
mounted only on the hand held UWB device.

(3) UWB devices operating under the provisions of this section may operate indoors or outdoors.

6.2.2 Result:
Compliant.

6.3 UWB Bandwidth (15.503 (a) (d), 15.519 (b))

6.3.1 Requirement:

For the purpose of this subpart, the UWB bandwidth is the frequency band bounded by the points that are
10 dB below the highest radiated emission, as based on the complete transmission system including the
antenna. The upper boundary is designated fH and the lower boundary is designated fL. The frequency at
which the highest radiated emission occurs is designated fM.

An intentional radiator that, at any point in time, has a fractional bandwidth equal to or greater than 0.20
or has a UWB bandwidth equal to or greater than 500 MHz, regardless of the fractional bandwidth.

The UWB bandwidth of a device operating under the provisions of this section must be contained between
3100 MHz and 10,600 MHz.

6.3.2 Test Procedure

The UWB Bandwidth is measured conducted, while EUT is operating in transmission mode at the
appropriate center frequency. The Resolution Bandwidth was set to 1MHz RBW IAW ANSI C63.10 Section
10.1.

Testing was performed under ambient conditions at nominal voltage.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 67
Tel: 86-10-5799 6183
Fax: 86-10-57996388 Vv3.0.0



V-
S I! 3 I C No.: SRTC2022-9004(F)-22060101(K)

e e FCC ID: 2A7T8MK8000UWBA

6.3.3 Test Setup:

RF output
EUT Spectrum Analyzer

6.3.4 Result:
APPENDIX A — TEST DATA-AA1.

6.4 Average Transmit Power (15.519 (c))

6.4.1 Requirement:
The radiated emissions above 960 MHz from a device operating under the provisions of this section shall
not exceed the following average limits when measured using a resolution bandwidth of 1 MHz:
Frequency (MHz) EIRP (dBm)
3100 - 10600 -41.3

6.4.2 Test Procedure

The Average Transmit Power is measured radiated, at a 3-meter distance, while EUT is operating in
transmission mode at the appropriate center frequency. The emissions are recorded and maximized as a
function of azimuth by rotation through 360° with a spectrum analyzer in max hold mode. The Resolution
Bandwidth was set to 1MHz RBW IAW 15.519(c).

Testing was performed under ambient conditions at nominal voltage.

6.4.3 Test Setup
Ant. Tower 14m
Variable
EUT& 3m
Support Units |- -—]
T Tabl
urn fable Absorber
| T AW,
150cm AMMAAAANA
= !
Ground Plane
Test Receiver
\ I | —
] 0 0 o e
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6.4.4 Result:
APPENDIX A — TEST DATA-A.2.

6.5 Peak Power Density (15.519 (e))

6.5.1 Requirement:

There is a limit on the peak level of the emissions contained within a 50 MHz bandwidth entered on the
frequency at which the highest radiated emission occurs, fu. That limitis 0 dBm EIRP.

Measurements were gathered with a RBW of 10MHz and converted to 50MHz using the following formula:
EIRP10 MHz = EIRP50 MHz + 20log(10MHZz/50MHZz) = 0dBm + (-13.98dBm) = -13.98dBm

6.5.2 Test Procedure

The Peak Power Density is measured radiated, at a 3-meter distance, while EUT is operating in
transmission mode at the appropriate center frequency. The emissions are recorded and maximized as a
function of azimuth by rotation through 360° with a spectrum analyzer in max hold mode. The Resolution
Bandwidth was set to 10MHz RBW IAW ANSI C63.10 Section 10.3.6.

Testing was performed under ambient conditions at nominal voltage.

6.5.3 Test Setup

Ant. Tower 14m

Variable
EUT& 3m
Support Units |- -—]

’JX__L‘ Turn Table Absorber

150cm] /A
cm
| MV
e A /}/\/\/\

Ground Plane

Test Receiver

\ [ | —
i o o o)

6.5.4 Result:
APPENDIX A — TEST DATA -A3.
The State Radio_monitoring_center Testing Center (SRTC) Page number: 8 of 67
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6.6 Spurious Radiated Emissions (Section 15.519 (c) 15.209 15.205)

6.6.1 Requirement:
The radiated emissions at or below 960 MHz from a device operating under the provisions of this section

shall not exceed the emission levels in § 15.209. The radiated emissions above 960 MHz from a device
operating under the provisions of this section shall not exceed the following average limits when measured
using a resolution bandwidth of 1 MHz:

Frequency EIRP at 3 Meters Field strength at 3 Meters Field strength at 0.5 Meters
(MHz) (dBm) (dBuV/m) (dBuV/m)
960 - 1610 -75.3 19.9 35.56
1610 - 1990 -63.3 31.9 47.56
1990 - 3100 -61.3 33.9 49.56
3100 - 10600 -41.3 53.9 69.56
Above 10600 -61.3 33.9 49.56

Field Strength Calculation
Field strength at 3 Meters (dBuV/m) = EIRP at 3 Meters (dBm) + 95.2
Field strength at 0.5 Meters (dBuV/m) = Field strength at 3 Meters (dBuV/m) - 20log(0.5m/3m)

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR
must not exceed the limits shown in below Table per Section 15.209. The spectrum shall be investigated
from the lowest radio frequency signal generated in the device

Frequency Field strength Measured Distance
(MHz) (UV/m) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3

Radiated Limits

There is also a limit on the radio frequency emissions, as measured using instrumentation with a peak
detector function, corresponding to 20 dB above the maximum permitted average limit
Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1uV/m)

Frequenc Unit
(I\q/IHz) y Detector (dBuV/m)
30~88 Quasi-peak 40.0
88~216 Quasi-peak 43.5

216~960 Quasi-peak 46.0

Conversion Radiated limits

6.6.2 Test Procedure

Radiated emissions for restricted bands below 1 GHz are measured in the semi-anechoic chamber at a 3-
meter distance on every azimuth in both horizontal and vertical polarities.

Radiated emissions for restricted bands above 1 GHz are measured in the full-anechoic chamber at a 0.5-
meter distance on every azimuth in both horizontal and vertical polarities.

The emissions are recorded and maximized as a function of azimuth by rotation through 360° with a

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 67
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spectrum analyzer in max hold mode. Depending on the frequency band spanned a notch filter was used
to remove the fundamental frequency. The highest emissions relative to the limit are listed for each
frequency spanned.

Measurements on any restricted band frequency or frequencies above 1 GHz are based on the use of
measurement instrumentation employing peak and average detectors. All measurements were performed
using a resolution bandwidth of 1 MHz.

6.6.3 Test Setup
For Radiated emission below 30MHz

EUT& Im /
Support Units ' -

Turn Table
_ | | e

80cm I
L

Ground Plane

Test Receiver

=

For Radiated emission 30MHz to 1GHz

Ant. Tower

1-4m
Variable
EUT& L 3m - /

Support Units

Turn Table

80cmT
L

Ground Plane

Test Receiver

i

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 67
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For Radiated emission above 1GHz

Ant. Tower 14m

Variable
EUT& 0.5 m \
Support Units |- -—

Turn Table

B i Absorber
el TT ot

Ground Plane

Test Receiver

\ —
F—"" oo oo

6.6.4 Result:
APPENDIX A—-TEST DATA-AA4..

6.7 Spurious Radiated Emissions in GPS Bands (15.519 (d))

6.7.1 Requirement:

In addition to the radiated emission limits specified in the table in paragraph (c) of this section, UWB
transmitters operating under the provisions of this section shall not exceed the following average limits
when measured using a resolution bandwidth of no less than 1 kHz:

Frequency EIRP Field strength at 3 Meters Field strength at 0.5 Meters
(MHz) (dBm) (dBuV/m) (dBuV/m)

1164 - 1240 -85.3 9.9 25.46

1559 - 1610 -85.3 9.9 25.46

Field Strength Calculation
Field strength at 3 Meters (dBuV/m) = EIRP at 3 Meters (dBm) + 95.2
Field strength at 0.5 Meters (dBuV/m) = Field strength at 3 Meters (dBuV/m) - 20log(0.5m/3m)

6.7.2 Test Procedure

Radiated emissions for restricted bands above 1 GHz are measured in the anechoic chamber at a 0.5-
meter distance on every azimuth in both horizontal and vertical polarities.

The emissions are recorded and maximized as a function of azimuth by rotation through 360° with a
spectrum analyzer in max hold mode. Depending on the frequency band spanned a notch filter was used
to remove the fundamental frequency. The highest emissions relative to the limit are listed for each
frequency spanned.

Measurements on any restricted band frequency or frequencies above 1 GHz are based on the use of
measurement instrumentation employing peak and average detectors. All measurements were performed
using a resolution bandwidth of 1 kHz.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 11 of 67
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6.7.3 Test Setup

Ant. Tower 14m

Variable
EUTS& 0.5 m \
Support Units | -]

Turn Table

Absorber

g »
ol AAMAAA

Ground Plane

Test Receiver

\;l_l
o]

6.7.4 Result:
APPENDIX A — TEST DATA —A.5.

6.8 Shutdown Timing Requirements (Section 15.519(a)(1))

6.8.1 Requirement:

A UWB device operating under the provisions of this section shall transmit only when it is sending
information to an associated receiver. The UWB intentional radiator shall cease transmission within 10
seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator
at least every 10 seconds or the UWB device must cease transmitting.

6.8.2 Test Procedure

The Shutdown Timing is measured radiated, while EUT is operating in normal work mode. The Resolution
Bandwidth was set to 1MHz RBW IAW ANSI C63.10 Section 10.3.6.

Testing was performed under ambient conditions at nominal voltage.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 67
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6.8.3 Test Setup

Ant. Tower 14m
Variable
EUT& 3m
Support Units |- -—]
T Tabl
urn fable Absorber
| T AW,
150cm AMMAAAANA
= !
Ground Plane
Test Receiver
\ I —
] 0 0 o e
6.8.4 Result:
APPENDIX A — TEST DATA — A.6.
The State Radio_monitoring_center Testing Center (SRTC) Page number: 13 of 67
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7. TEST EQUIPMENTS

No. Name/ Model Manufacturer S/N Cal date CzIaItDeue
1. Spectrum Analyzer FSV ROHDE&SCHWARZ 101065 2021.08.20 | 2022.08.19
2. Signal Analyzer N9020A Agilent MY48010771 | 2022.05.18 | 2023.05.17
3. Cable 104EA SUCOFLEX 9266/4EA 2021.08.20 | 2022.08.19
12.65mx8.03mx7.50m Fully-
4. Anechoic Chamber FRANKONIA | e e ] e
23.18mx16.88mx9.60m

5 Semi-Anechoic Chamber FRANKONIA [ N

6. Turn table Diameter:1m HD | e e s

7. Turn table Diameter:5m HD | | e s

8. Antenna master FAC(MA4.0) MATURO | = | | e

9. Antenna master SAC(MA4.0) MATURO | = | = | e

10, 9.080m>.<5.2_55m><3.525m FRANKONIA | e | e |

Shielding room
11, |  HF 906 Double-Ridged R&S 100030 | 2021.08.20 | 2022.08.19
Waveguide Horn Antenna
12, | . HF 906 Double-Ridged R&S 100029 | 2021.08.20 | 2022.08.19
Waveguide Horn Antenna

13. HL562 Ultra log antenna R&S 100016 2021.08.20 | 2022.08.19
14. 3160-09 Receive antenna SCHWARZ-BECK 002058-002 | 2021.08.20 | 2022.08.19
15. ESI 40 EMI test receiver R&S 100015 2021.08.20 | 2022.08.19
16. Radio tester CMU 200 114667 2021.08.20 | 2022.08.19
17. ESCS30 EMI test receiver R&S 100029 2021.08.20 | 2022.08.19
18. HL562 Receive antenna R&S 100167 2021.08.20 | 2022.08.19
19. ESH3-Z5 LISN R&S 100020 2021.08.20 | 2022.08.19

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6183
Fax: 86-10-57996388
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APPENDIX A — TEST DATA

A.1 UWB Bandwidth

Band 1

Test Frequency

(MHz)

Test Results
(MHZz)

Verdict

3494 .4

520.98

Pass

3993.6

520.12

Pass

4492.8

524.46

Pass

2, UL Z0EE 16idusy

Spectrum - Spectrum -
Ref Level 0.00 d8m  Offset 20.00 d w RBW 1 MHz Ref Level 0.00 dam  Offset 20.00 dB w RBW 1 MHz
lo Att 10dE & SWT 105 @ VBW 3MHz  Mode 4uto Swasp lo_att 10 dE & SWT 105 & VBW 2 M-z Mode Auto Swos;
S6L @ 17m Cirw
@1Pm Clrw mM1i[1] 42.18 dBm|
mMi[11 -43.45 dBm)| i 3.993600 GHZ|
o 9.404400 GHz 10 ndB 10.00 dB|
ndB 0.00 dB| Bw 520.120000000 MHz
i By 520980000000 MHz gl Q factor 7.7|
) Q factor 6.7
30de
-30
1
-40
40 dBrm L
1 ASUUPII UIVYPPRININ SRISTNEY SV S
S EEUUIVITWVS VERCICRRES P e ST 50 dBm- et N T2
— Y o] - e ]
i —— |
|- -
Ty -60
70 70 dbr
80dp -80 d
_a0 dB -80 dbrm
CF 3.4944 GHz 691 pts Span 600.0 MHZ CF 3.9936 GHz G91pts Span 600.0 MHz
arker arker
Type | Ref | Tre | ¥-valug | Y-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 7 3.4944 GHz -43,45 dBrm ndb down 520,98 MHz ML 7 3.9936 GHz -42.18 dBm ndB down 520,98 MHz
1L il 3.23999 GHz -53.55 nde 10.00 dB 1L i 37444 GHZ -52.17 dBm nele. 10.00 06 |
T2 i 3.76097 GHz -53.52 derm Q factor 6.7 T2 7 4.26538 GHz -52.18 dBrn Q factor 7.7
— —
byl Ready WRHMRERED y byl Measuring..  MUAMARALD W6 4

Smbws U,0UN,208T Teizls

3494.4 MHz

3993.6 MHz

Spectrum

(=

Ref Level 0,00 dam

Offset 20,00 db » RBW 1 MHz

s att 1008 & SWT 105 & VBW 3MHz _Made Auto Swasp
(@ 1R Cirw
MAL] 39,41 dBm
o 4.492800 GHz
=10 ndg 10.00 dB|
. By 524.460000000 MH|
20 Q factor 8.5
-30
Mi
-40 dBm ERTTSS) BRE e Srpaey s =
e e B N
jﬂla o ¥,
-60 dem
70 dBm
80 d
o0 de

CF 4.4928 GHz 601 pts Span 600.0 MHz
Marker
Type | Ref | Tre| X-value | v-value | Function | Function Result |
1 1 44928 GHz —39.21 dern ek down 522,46 Mz
1 L 4.23025 GHz -40.36 e ~ nde ~ 10.00dB
T2 i 4.76371 GHe 49.28 dBm 0 factor 8.6
Jjl Measuring..  EEANRANNE G P

Date: 20.JUL.2022 12:54:00

4492.8 MHz
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The St Ha rwrdrm)_ens

No.: SRTC2022-9004(F)-22060101(K)

FCC ID: 2A7T8MK8000UWBA

Band 3

Test Frequency
(MHz)

Test Results
(MHZz)

Verdict

6489.6

579.16

Pass

6988.8

559.19

Pass

7488.0

547.90

Pass

quN.piEr le

Spectrum o= Spectrum =
Ref Level 0,00 dem  Offset 20,00 dB w RBW 1 MHz RefLevel 0,00 d2rm  Offset 20,00 dB w RBW 1 MHz
lo Att 10dB @ SWT 105 @ VBW 3MHz  Mode 4uta Swesp o Att 10dB @ SWT 105 @ VBW 3 MHz  Mode Auto Swesp
s6L S6L
@15 Clrw @15 Cirw
w1l ~42.07 dBm)| m1[1] ~41.17 dBm|
o 6.489600 GHz 1o 6.988800 GHz,
ndB 10.00 dB| ndB 10.00 db|
s By 579.160000000 MHZ s By 559,190000000 MHzZ
h Q factor 1.2 h Q factor 12.5]
-30 dBm -30 dBrm
M1 M1
-0 dBm -40 dBm T e
R ESS——— GRS WP/ IS E——— S S SRS AR R P T o S I
T JEOUSS S e ) Y . T1 | [Trsenagl TR
-5t Br —] =50-
-60 dbr -60 dbr
70 dBm -70 dBm
-a0 -80
-an -0
CF 6.4896 GHz. 691 pts Span 600.0 MHZz CF 6.9888 GHz 691 pts Span 600.0 MHz
Marker arker
Type | Ref | Tre| X-value | Y-valua | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 <4 6.4896 GHz -42.02 dBm ndB down 579.16 MHz M1 &4 6.9888 GHz -41.17 dBm ndB down 559.19 MHz |
71 ) 6.2074 GHz -52.04 dern ndp 10.00 B TL ) 6.70139 GHz 51,29 dem nef 10.00 df
T2 gt 6.79656 GH2 -£2.11 dém Q factor 112 T2 it 7.26058 GHz -£1.28 dBm q factor 12.5
J Ready ENERENNED G Vi ) Ready [CCCTTTTTN ] Y

6489.6

MHz

6988.8 MHz

Date: 5.AUG.2022 16:05:25

Spectrum =
Ref Level 0.00 dam Offset 20,00 dB w» RBW 1 MHz
jo Att 10 dE @ SWT 10s & VBW 3 MHz Mode auto Swesp
SGL
@ 1Rm Clrw
mMi[1] -42.17 dBm)|
-l 7.488000 GHz
e ndp 10.00 dB|
_z0d By 547.900000000 MHZ|
Q factor 13.7
304
-40 dB 2
Tt T = [CpEE o I ot i
60 dBEm
70 dB
e
-90 dBm
CF 7.4898 GHz 691 pts Span 600.0 MHz
Marker
Type | Ref | Tre | X-volue v-value | Function | Function Result
M1 1 7.488 GHz -42.17 dBm ndf down 547.9 MHz
Ti ] 7.21014 GHz -52.33 dBm ndB 10.00 dB
T2 3 7.75804 GHz 52,15 dim Q factor 13.7
)il Ready NN )

7488.0

MHz
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The St Fa owrdinm)_ oo Testag Ceeme

ERFTARBENPCRNPO

No.: SRTC2022-9004(F)-22060101(K)
FCC ID: 2A7T8MK8000UWBA

Band 6

(MHz)

Test Frequency

Test Results
(MHZz)

Verdict

7987.2

519.25

Pass

8486.4

535.75

Pass

8985.6

545.30

Pass

Spectrum o Spectrum .
Ref Level 0.00 d8m  Offset 20.00 d w RBW 1 MHz Ref Level 0.00 dam  Offset 20.00 dB w RBW 1 MHz
lo Att 10dE & SWT 105 & VBW 2MHz  Mode Auta Swasp o att 10dE & SWT 105 & VBW 2MHz  Mode Auto Swasp
S6L SGL
(@ 15m Clrw (@ 15m Clrw
mi[1] -41.18 dBm)| mMi[1] -42.16 dBm)|
0 7.987200 GHz 10 8.486900 GHz,
ndB 10.00 dp| ndg 10.00 db|
20 By 519.250000000 MHZz 20 Bw 535.750000000 MHZ|
b Q factor 15.4 h Q factor 15.8
-30 -30
M1 L
40 dBm 40 dBm -
[P EUTIVIVIS NESTSNEIN SrereU B W i T, (T =
o0 ik e g 12 I3 O e + SR e S SS SNS F
50 g Tl | -SCséRe o
-60 -60
70 70
80 dB 80dp
-90 dB -90 dB
CF 7.9872 GHz 691 pts Span 600.0 MHZ CF B.4864 GHz G91pts Span 600.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-valug [ Function Function Result Type | Ref | Tre | X-value |___Y-value | Function | Function Result
ML 7 7.9872 GHz -+1.18 dBrn ndb down 519.25 MHz ML 7 8,486+ GHz -42.16 dBm ndB down 535,75 MHz
T il 7.72497 GHz -51.10 dBrm nde 10.00 d6 1L i 820854 GHZ -52.22 dBm e 10.00 06 |
T2 i §.24422 GHz -51.18 derm Q factor 15.4 T2 7 8.74420 GHz -52.13 dem Q factor 15.8
— —
Ready [CITITE P )il Ready [LITITTIT v

cammers

Sakes

UL TUNLZ0EE LeiRLa0Y

7987.2 MHz

8486.4 MHz

[=)

Spectrum
Ref Level 0.00 d8m  Offset 20.00 d& w RBW 1 MHz
lo Att 10dE & SWT 105 & VBW 2MHz  Mode Auto Swasp
S6L
@17 Clrw
M1[1] -43.04 dBm)|
—_— 8.985600 GHz
ndB 10.00 dp|
i Bw 545.300000000 MH?|
- Q factor 16.5]
-30
-40) dBm bl
" PN AU U SRREISTER IVEPRTUT I "
50 dBm-—— = - —
P ==
60 i
204
-80 dB
-90 di
GF 8.9850 GHz 691 pis Span 600.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 7l 6.9056 GHz -43.04 dBrm ndb down 545.3 MHz
T 1 8.71122 GHz -53.13 dern ndp 10.00 dB
12 1 0.25651 GHz -53.04 dern Q factor 16.5
d
Ready [T ] Vi

Smte:r Zu.JUN.2O0RE Ierdziid

8985.6 MHz
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SI E I : No.: SRTC2022-9004(F)-22060101(K)

ER AR FCC ID: 2A7T8MKS000UWBA

A.2 Average Transmit Power

Band 1
Reading Measured _ .
Frequency A EIRP . Margin | pojarity | Verdict
(MHz) (dBm) (dBm) (dBm) (dB)
3494 .4 -29.47 -43.83 -41.30 2.53 H Pass
3993.6 -29.51 -44.00 -41.30 2.70 H Pass
4492.8 -29.97 -43.40 -41.30 2.10 H Pass

(0 1R Max

CF 2.4044 CHz CF 2.0036 CHz 1001 pts Span 1.0 CHz
—

Spectrum in\];:]

Ref Level 10.00 dBém @ RBW 1 MHz

Att 20de & SWT 600 ms & VBW 2 MHz _Mode Auto Swesp

(O 1Rm Max

CF 4.4028 GHz

4492.8 MHz

The State Radio_monitoring_center Testing Center (SRTC) Page number: 18 of 67
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SI E I : No.: SRTC2022-9004(F)-22060101(K)

R W A FCC ID: 2A7T8MKS000UWBA
Band 3
Reading Measured - .
Frt(e,\q/ltlj_lezr;cy Average EIRP (Iagnn';[) M(?j'g)m Polarity Verdict
(dBm) (dBm)

6489.6 -31.36 -42.66 -41.30 1.36 H Pass

6988.8 -32.50 -42.70 -41.30 1.40 H Pass

7488.0 -31.91 -42 .54 -41.30 1.24 H Pass

CF 6.4806 CH2 CF 6.0888 CHz 601 pts Span 1.0 CHz
—

Spectrum in\];:]

Ref Level 10.00 dBém @ RBW 1 MHz

Att 20de & SWT 600 ms & VBW 2 MHz _Mode Auto Swesp

(O 1Rm Max

CF 7.488 GHz

7488.0 MHz

The State Radio_monitoring_center Testing Center (SRTC) Page number: 19 of 67
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R W A FCC ID: 2A7T8MKS000UWBA
Band 6
Reading Measured - .
Frt(e,\q/ltlj_lezr;cy Average EIRP (Iagnn';[) M(?j'g)m Polarity Verdict
(dBm) (dBm)

7987.2 -33.10 -42.62 -41.30 1.32 H Pass

8486.4 -33.64 -41.93 -41.30 0.63 H Pass

8985.6 -34.41 -42.68 -41.30 1.38 H Pass

CF 7.0872 CHz CF 8.4864 CHz 1001 pts Span 1.0 CHz
—

Spectrum in\];:]

Ref Level 10.00 dBém @ RBW 1 MHz

Att 20de & SWT 600 ms & VBW 2 MHz _Mode Auto Swesp

(O 1Rm Max

CF B8.0856 GHz

8985.6 MHz

The State Radio_monitoring_center Testing Center (SRTC) Page number: 20 of 67
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No.: SRTC2022-9004(F)-22060101(K)
FCC ID: 2A7T8MK8000UWBA

A.3 Peak Power Density

Band 1 - Antenna Mode 1 (1 port)

Reading - .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (@Brm) (dBm) (dBm) (dB) y
3494 .4 -15.30 -29.66 -13.98 15.68 H Pass
3993.6 -18.55 -33.04 -13.98 19.06 H Pass
4492.8 -9.69 -23.12 -13.98 9.14 H Pass
Band 1 - Antenna Mode 2 (4 port)
Reading . .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (@B (dBm) (dBm) (dB) y
4492.8 -14.36 -27.79 -13.98 13.81 H Pass

3DB

3494.4 MHz
Antenna Mode 1 (1 port)

Spectrum

Ref Level 30.00 dém © RBW 10 MHz

Att 50dB  SWT 1ms ® VBW 10 MHz Mode Sweep
Controlled by EMC32 e 1Pk Max

4492.8 MHz
Antenna Mode 1 (1 port)

According to the Peak Power Density test of the two antenna mode, the Antenna Mode 1 results are worse,
so other test items use Antenna Mode 1 for testing.

*RBW 1@ MHz arker
*UBW 10 MHz

3993.6 MHz
Antenna Mode 1 (1 port)

xRBW 10 MHz
xUBW 10 MHz

4492.8 MHz

Antenna Mode 2 (4 port)
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ERFTARBENPCRNPO

No.: SRTC2022-9004(F)-22060101(K)
FCC ID: 2A7T8MK8000UWBA

Band 3 - Antenna Mode 1 (1 port)

Reading - .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (dBm) (dBm) (dBm) (dB) y
6489.6 -11.72 -23.02 -13.98 9.04 H Pass
6988.8 -11.17 -21.37 -13.98 7.39 H Pass
7488 -13.99 -24.62 -13.98 10.64 H Pass
Band 3 - Antenna Mode 2 (4 port)
Reading . .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (@B (dBm) (dBm) (dB) y
6988.8 -12.59 -22.79 -13.98 8.81 H Pass

6489.6 MHz
Antenna Mode 1 (1 port)

*RBW 10 MHz
«UBW 10 MHz

According to the Peak Power Density test of the two antenna mode, the Antenna Mode 1 results are worse,
so other test items use Antenna Mode 1 for testing.

*UBW 10 MHz

6988.8 MHz
Antenna Mode 1 (1 port)

= RBW 10 MHz
s ® VBW 10 MHz Mode Auto Sweep

7488 MHz
Antenna Mode 1 (1 port)

6988.8 MHz
Antenna Mode 2 (4 port)

*RBW 1@ MHz Marker

Hz
Att 45 dB 6

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2022-9004(F)-22060101(K)
FCC ID: 2A7T8MK8000UWBA

Band 6 - Antenna Mode 1 (1 port)

Reading - .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (dBm) (dBm) (dBm) (dB) y
7987.2 -14.32 -23.84 -13.98 9.86 H Pass
8486.4 -15.81 -24.10 -13.98 10.12 H Pass
8985.6 -19.08 -27.35 -13.98 13.37 H Pass
Band 6 - Antenna Mode 2 (4 port)
Reading . .
Frequency MaxPeak Limit Margin . .
MaxPeak Polarit Verdict
(MHz) (@B (dBm) (dBm) (dB) y
7987.2 -22.43 -31.95 -13.98 17.97 H Pass

(]
2 -
C

Ref Level 18.00 dém

Att 35dB  SWT 4ms

According to the Peak Power Density test of the two antenna mode, the Antenna Mode 1 results are worse,

*RBW 10 MHz
xUBW 1@ MHz

© RBW 10 MHz

Controlled by EMC32 @ 1Pk Max

® VBW 10 MHz Mode Auto Sweep

8985.6 MHz
Antenna Mode 1 (1 port)

7987. 2 MHz
Antenna Mode 2 (4 port)
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R AR NI FCC ID: 2A7T8MK8000UWBA

A.4 Spurious Radiated Emissions

Band 1
Test Frequenc Frequenc .
(Mqu) y (l\C}IHz) y Verdict
0.009 - 30 Pass
30 — 960 Pass
3494 .4 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
0.009 — 30 Pass
30 — 960 Pass
3993.6 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
0.009 — 30 Pass
30 — 960 Pass
4492.8 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
Band 3
Test Frequenc Frequenc .
(Mqu) y (I\(jIHz) y Verdict
0.009 — 30 Pass
30 -960 Pass
6489.6 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
0.009 — 30 Pass
30 -960 Pass
6988.8 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
0.009 — 30 Pass
30— 960 Pass
7488.0 960 — 1000 Pass
1000 - 18000 Pass
18000 - 40000 Pass
The State Radio_monitoring_center Testing Center (SRTC) Page number: 24 of 67
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R AR NI FCC ID: 2A7T8MK8000UWBA

Band 6
Test Frequenc Frequenc .

(Mqu) y (l\q/IHz) y Verdict

0.009 — 30 Pass

30-960 Pass

7987.2 960 — 1000 Pass

1000 - 18000 Pass

18000 - 40000 Pass

0.009 — 30 Pass

30-960 Pass

8486.4 960 — 1000 Pass

1000 - 18000 Pass

18000 - 40000 Pass

0.009 — 30 Pass

30-960 Pass

8985.6 960 — 1000 Pass

1000 - 18000 Pass

18000 - 40000 Pass

Note: There were no emissions below 30 MHz found within 20dB of the limit.
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T Shome Ao, mondoring_seoter Yostng Come No.: SRTC2022-9004(F)-22060101(K)
ERFABENPORNPO FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
80T
70T
60T
+ FCC Part 156F Electric Field Strength 30MHz—1GHz QD
50T
> 1 |
é.
c 407 L 2
T 1 *
4 30t 4 *
I $ *
20T ’
| *
10T
07 : : : : : : : : |
30 200 400 600 800 960
Frequency in MHz
Final _Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
138.810000 36.64 43.50 6.86 | 1000.0 120.000 999 | H
157.782000 25.81 43.50 | 17.69 | 1000.0 120.000 999 | H
185.124000 29.92 43.50 | 13.58 | 1000.0 120.000 999 | H
231.345000 38.99 46.00 7.01{1000.0 120.000 999 | H
416.508000 22.12 46.00 | 23.88 | 1000.0 120.000 999 | H
740.706000 16.86 46.00 | 29.14 | 1000.0 120.000 999 H
30 — 960 MHz
4492.8 MHz

Note: The spectrum from 960MHz to 18GHz is investigated with the EUT set to transmit at the lowest,
middle and highest channels with the highest output power. From 30MHz to 960MHz, emissions were
performed with the EUT set to transmit at the channel with the highest PSD as worst-case scenario.
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Toe S Aok, oondorng Seste Tostng Comw No.: SRTC2022-9004(F)-22060101(K)
ERFABENRANRO FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
80T
70T
60T
+ [FCC Part 15F Electric Field Strength 30MHz-1GHz QP
50T
> |
5.
c 40-—I 'S
R *
~ 307 ? « * %
_ $ *
20T 4
10T
[0 e t t t t t t t t i
30 200 400 600 800 960
Frequency in MHz
Final Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
138.903000 38.65 - 43.50 4.85 | 1000.0 120.000 999 H
185.310000 30.63 --- 43.50 | 12.87 | 1000.0 120.000 999 | H
231.624000 34.25 - 46.00 11.75 | 1000.0 120.000 999 H
416.973000 27.56 - 46.00 18.44 | 1000.0 120.000 999 H
787.578000 26.62 --- 46.00 | 19.38 | 1000.0 120.000 999 | H
833.892000 20.19 - 46.00 | 25.81 | 1000.0 120.000 999 H
30 — 960 MHz
6988.8 MHz
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Toe S Aok, oondorng Seste Tostng Comw No.: SRTC2022-9004(F)-22060101(K)
ERFABENRANRO FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
80T
70T
60T
+ [FCC Part 15F Electric Field Strength 30MHz-1GHz QP
50T
> |
8.
c 40-—I L 2
s 1 4
g *
- 30T L 2
3 +3
20T
10T
0 - t t t t t t t t t i
30 200 400 600 800 960
Frequency in MHz
Final Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
138.810000 36.98 - 43.50 6.52 | 1000.0 120.000 999 H
152.388000 25.91 --- 43.50 | 17.59 | 1000.0 120.000 999 | H
185.124000 30.33 - 43.50 13.17 | 1000.0 120.000 999 H
231.345000 39.97 - 46.00 6.03 | 1000.0 120.000 999 H
786.834000 27.38 --- 46.00 | 18.62 | 1000.0 120.000 999 | H
832.962000 27.50 - 46.00 18.50 | 1000.0 120.000 999 H
30 — 960 MHz
7987.2 MHz
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EMC32 Report
Full Spectrum
80T
70T
60T
50T
S i
)
2 40t
% I FCC Part |15F Electric Field Strength 30MHz—1GHz QP (0. 5M)
3 30t o T S +
¢ 4 * o o
20T
10T
0 } } } } } } } |
960 970 980 990 1000
Frequency in MHz
Final_Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)
970.152000 23.97 - 3556 | 11.59 | 1000.0 120.000 | 100.0 H
981.084000 23.98 - 35.56 | 11.58 | 1000.0 120.000 | 100.0 H
984.428000 24.05 -—- 35.56 11.51 | 1000.0 120.000 | 100.0 | H
987.320000 23.23 - 3556 | 12.33 | 1000.0 120.000 | 100.0 H
989.552000 24.01 - 35.56 | 11.55| 1000.0 120.000 | 100.0 H
995.452000 23.73 -—- 35.56 11.83 | 1000.0 120.000 | 100.0 | H
960 — 1000 MHz
3494.4 MHz
The State Radio_monitoring_center Testing Center (SRTC) Page number: 29 of 67

Tel: 86-10-5799 6183
Fax: 86-10-57996388 V3.0.0



=
s' 2 "I. NC. No.: SRTC2022-9004(F)-22060101(K)

R AR WO FCC ID: 2A7T8MK8000UWBA

EMC32 Report
Full Spectrum
80T
70T
60T
50T
S i
5.
2 40T
% I FCC Part |15F Electric Field Strength 30MHz—1GHz QP (0. 5M)
3
- 301 * * % * Fk
* * ¢ * »
20T
10T
0 } } } } } } } |
960 970 980 990 1000
Frequency in MHz
Final_Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)
964.276000 23.93 - 3556 | 11.63 | 1000.0 120.000 | 100.0 H
973.380000 23.85 - 3556 | 11.71 | 1000.0 120.000 | 100.0 | H
982.836000 23.16 -—- 35.56 12.40 | 1000.0 120.000 | 100.0 | H
986.756000 24.03 - 3556 | 11.53 | 1000.0 120.000 | 100.0 H
998.540000 23.48 - 35.56 | 12.08 | 1000.0 120.000 | 100.0 H
998.988000 23.74 -—- 35.56 11.82 | 1000.0 120.000 | 100.0 | H
960 — 1000 MHz
3993.6 MHz
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EMC32 Report
Full Spectrum
80T
70T
60T
50T
> i
@
T 40t
5 I FCC Part |15F Electric Field Stirength 30MHz—1GHz QP (0. 5M)
= 30T * * * * * *
o T . ¢ e o d
10T
0 t t t t t } } i
960 970 980 990 1000
Frequency in MHz
Final_Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
963.952000 22.07 - 35.56 | 13.49 | 1000.0 120.000 | 100.0 | H
979.560000 22.31 - 35.56 | 13.25 | 1000.0 120.000 | 100.0 | H
985.772000 22.38 - 35.56 13.18 | 1000.0 120.000 | 100.0 H
989.760000 22.41 - 35.56 | 13.15| 1000.0 120.000 | 100.0 | H
992.752000 22.33 - 35.56 | 13.23 | 1000.0 120.000 | 100.0 | H
999.436000 22.21 - 35.56 13.35 | 1000.0 120.000 | 100.0 H
960 — 1000 MHz
4492.8 MHz
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EMC32 Report
Full Spectrum
80T
70T
60T
50T
S i
)
2 40t
% I FCC Part |15F Electric Field Strength 30MHz—1GHz QP (0. 5M)
3
~ 301 * * % ¥ &
4 *
201
10T
0 } } } } } } } |
960 970 980 990 1000
Frequency in MHz
Final_Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)
960.624000 22.33 - 35.56 | 13.23 | 1000.0 120.000 | 100.0 H
973.832000 22.81 - 35.56 | 12.75| 1000.0 120.000 | 100.0 H
984.284000 22.77 -—- 35.56 12.79 | 1000.0 120.000 | 100.0 | H
985.332000 23.06 - 35.56 | 12.50 | 1000.0 120.000 | 100.0 H
995.232000 22.78 - 3556 | 12.78 | 1000.0 120.000 | 100.0 H
998.428000 30.21 -—- 35.56 5.35 | 1000.0 120.000 | 100.0 | H
960 — 1000 MHz
6489.6 MHz
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Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)
972.224000 22.93 - 3556 | 12.63 | 1000.0 120.000 | 100.0 H
972.360000 22.71 - 35.56 | 12.85| 1000.0 120.000 | 100.0 H
973.920000 22.87 -—- 35.56 12.69 | 1000.0 120.000 | 100.0 | H
982.864000 22.84 - 3556 | 12.72 | 1000.0 120.000 | 100.0 H
987.100000 23.12 - 35.56 | 12.44 | 1000.0 120.000 | 100.0 H
998.420000 31.25 -—- 35.56 4.31 | 1000.0 120.000 | 100.0 | H
960 — 1000 MHz
6988.8 MHz
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Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)
967.004000 22.79 - 35.56 | 12.77 | 1000.0 120.000 | 100.0 H
971.652000 25.97 - 35.56 9.59 | 1000.0 120.000 | 100.0 H
972.100000 22.83 -—- 35.56 12.73 | 1000.0 120.000 | 100.0 | H
990.000000 22.73 - 35.56 | 12.83 | 1000.0 120.000 | 100.0 H
995.376000 22.53 - 35.56 | 13.03 | 1000.0 120.000 | 100.0 H
998.400000 30.89 -—- 35.56 4.67 | 1000.0 120.000 | 100.0 | H
960 — 1000 MHz
7488.0 MHz
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Final_Result
Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
984.552000 23.02 --- 35.56 | 12.54 | 1000.0 120.000 | 100.0 | H
985.884000 23.00 --- 35.56 | 12.56 | 1000.0 120.000 | 100.0 | H
990.692000 22.99 - 35.56 12.57 | 1000.0 120.000 | 100.0 H
992.152000 22.61 --- 35.56 | 12.95|1000.0 120.000 | 100.0 | H
994.376000 24 .44 -— 35.56 11.12 | 1000.0 120.000 | 100.0 | H
998.376000 30.06 - 35.56 5.50 | 1000.0 120.000 | 100.0 H
960 — 1000 MHz
7987.2 MHz
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Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHZz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
971.476000 26.55 --- 35.56 9.01 | 1000.0 120.000 | 100.0 | H
972.496000 22.90 --- 35.56 | 12.66 | 1000.0 120.000 | 100.0 | H
973.304000 22.88 - 35.56 12.68 | 1000.0 120.000 | 100.0 H
983.176000 23.01 --- 35.56 | 12.55|1000.0 120.000 | 100.0 | H
987.308000 23.05 --- 35.56 | 12.51 | 1000.0 120.000 | 100.0 | H
998.408000 30.93 - 35.56 4.63 | 1000.0 120.000 | 100.0 H
960 — 1000 MHz
8486.4 MHz
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Frequency | QuasiPeak | MaxPeak Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm)
(ms)
971.212000 23.31 - 35.56 | 12.25| 1000.0 120.000 | 100.0 H
971.716000 26.01 -—- 35.56 9.55 | 1000.0 120.000 | 100.0 | H
980.492000 22.62 - 35.56 | 12.94 | 1000.0 120.000 | 100.0 H
988.700000 23.09 - 35.56 | 12.47 | 1000.0 120.000 | 100.0 H
997.412000 22.57 -—- 35.56 12.99 | 1000.0 120.000 | 100.0 | H
998.384000 30.48 -—- 35.56 5.08 | 1000.0 120.000 | 100.0 H
960 — 1000 MHz
8985.6 MHz
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Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
6864.000000 39.18 69.56 | 30.38 | 1000.0 | 1000.000 999 | H 0.0
6989.000000 39.53 69.56 | 30.03 | 1000.0 | 1000.000 999 H 0.0
14408.000000 39.99 49.56 9.57 | 1000.0 | 1000.000 999 | H 0.0
15502.500000 40.62 49.56 8.94 | 1000.0 | 1000.000 999 | H 0.0
16440.000000 42.01 49.56 7.55| 1000.0 | 1000.000 999 H 0.0
17183.000000 43.83 49.56 5.73 | 1000.0 | 1000.000 999 | H 0.0
1-18 GHz
3494.4 MHz
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Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
7737.500000 35.00 69.56 | 34.56 | 1000.0 | 1000.000 999 | H 0.0
7987.000000 38.36 69.56 | 31.20 | 1000.0 | 1000.000 999 | H 0.0
13788.500000 38.48 4956 | 11.08 | 1000.0 | 1000.000 999 | H 0.0
14455.500000 39.66 49.56 9.90 | 1000.0 | 1000.000 999 | H 0.0
15509.500000 40.33 49.56 9.23 | 1000.0 | 1000.000 999 | H 0.0
16248.500000 42 .47 49.56 7.09 | 1000.0 | 1000.000 999 | H 0.0
1-18 GHz
3993.6 MHz
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Final_Result
Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
8534.000000 34.42 69.56 | 35.14 | 1000.0 | 1000.000 999 | H 0.0
9110.500000 36.00 69.56 | 33.56 | 1000.0 | 1000.000 999 | H 0.0
14525.000000 40.65 49.56 8.91 | 1000.0 | 1000.000 999 | H 0.0
15485.500000 40.39 49.56 9.17 | 1000.0 | 1000.000 999 | H 0.0
16458.500000 42.02 49.56 7.54 | 1000.0 | 1000.000 999 | H 0.0
17236.000000 43.81 49.56 5.75 |1 1000.0 | 1000.000 999 | H 0.0
1-18 GHz
4492.8 MHz
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Final_Result
Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1012.727273 23.14 35.56 | 12.42 | 1000.0 | 1000.000 999 | H 0.0
10848.500000 35.21 4956 | 14.35| 1000.0 | 1000.000 999 H 0.0
13154.500000 36.27 4956 | 13.29 | 1000.0 | 1000.000 999 | H 0.0
13493.500000 38.58 49,56 | 10.98 | 1000.0 | 1000.000 999 | H 0.0
14481.500000 40.13 49.56 9.43 | 1000.0 | 1000.000 999 H 0.0
15560.500000 40.25 49.56 9.31 | 1000.0 | 1000.000 999 | H 0.0
17231.000000 43.79 49.56 5.77 | 1000.0 | 1000.000 999 | H 0.0
1-18 GHz
6489.6 MHz
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Final_Result
Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
13930.500000 37.57 4956 | 11.99 | 1000.0 | 1000.000 999 | H 0.0
14418.000000 39.88 49.56 9.68 | 1000.0 | 1000.000 999 | H 0.0
15500.000000 40.56 49.56 9.00 | 1000.0 | 1000.000 999 H 0.0
16241.500000 42.03 49.56 7.53 | 1000.0 | 1000.000 999 | H 0.0
17406.500000 43.89 49.56 5.67 | 1000.0 | 1000.000 999 | H 0.0
17942.500000 43.86 49.56 5.70 | 1000.0 | 1000.000 999 H 0.0
1-18 GHz
6988.8 MHz
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Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
12768.500000 35.26 4956 | 14.30 | 1000.0 | 1000.000 999 H 0.0
14526.500000 40.69 49.56 8.87 | 1000.0 | 1000.000 999 | H 0.0
15205.500000 39.26 49.56 | 10.30 | 1000.0 | 1000.000 999 H 0.0
15562.500000 40.16 49.56 9.40 | 1000.0 | 1000.000 999 H 0.0
16454.500000 41.89 49.56 7.67 | 1000.0 | 1000.000 999 | H 0.0
17231.000000 43.78 49.56 5.78 | 1000.0 | 1000.000 999 H 0.0
1-18 GHz
7488.0 MHz
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Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
13516.000000 37.68 49.56 | 11.88 | 1000.0 | 1000.000 999 | H 0.0
14511.000000 40.24 49.56 9.32 | 1000.0 | 1000.000 999 | H 0.0
15562.500000 40.16 49.56 9.40 | 1000.0 1000.000 999 H 0.0
16478.500000 41.89 49.56 7.67 | 1000.0 | 1000.000 999 | H 0.0
17211.500000 44.08 49.56 5.48 | 1000.0 | 1000.000 999 | H 0.0
17570.000000 43.32 49.56 6.24 | 1000.0 1000.000 999 H 0.0
1-18 GHz
7987.2 MHz
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Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
14488.000000 40.10 49.56 9.46 | 1000.0 | 1000.000 999 | H 0.0
15411.000000 39.76 49.56 9.80 | 1000.0 | 1000.000 999 | H 0.0
16416.000000 41.95 49.56 7.61 | 1000.0 | 1000.000 999 H 0.0
17245.500000 4413 49.56 5.43 | 1000.0 | 1000.000 999 | H 0.0
17849.000000 43.64 49.56 5.92 | 1000.0 | 1000.000 999 | H 0.0
17934.000000 44.33 49.56 5.23 |1 1000.0 | 1000.000 999 H 0.0
1-18 GHz
8486.4 MHz
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Final_Result
Frequency Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
12097.500000 35.87 4956 | 13.69 | 1000.0 | 1000.000 999 | H 0.0
13475.500000 38.18 4956 | 11.38 | 1000.0 | 1000.000 999 | H 0.0
14524.000000 40.58 49.56 8.98 | 1000.0 | 1000.000 999 H 0.0
15493.000000 40.55 49.56 9.01 | 1000.0 | 1000.000 999 | H 0.0
16350.000000 41.51 49.56 8.05 | 1000.0 | 1000.000 999 | H 0.0
17150.000000 44.02 49.56 5.54 |1 1000.0 | 1000.000 999 H 0.0
1-18 GHz
8985.6 MHz
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Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBpV/m) | (dBuV/m) | (dBuV/m) | (dB) | Time (kHz) (cm)
(ms)
23323.000000 37.81 49.56 | 11.75 -1 100.0 |V
26949.375000 38.36 4956 | 11.20 -1 100.0 | H
31063.625000 38.70 4956 | 10.86 -1 100.0 | H
35939.125000 41.97 49.56 7.59 -1 100.0 |V
38965.750000 44.61 49.56 4.95 -1 100.0 |V
39666.625000 45.28 49.56 4.28 -1 100.0 |V
18 - 40 GHz
8985.6 MHz

Note: In the event that no emissions are observed in the aforementioned frequency bands, report the
minimum sensitivity (noise floor) of the measurement system in these bands (i.e., show that the
measurement system is capable of detecting emissions down to the level indicated by the applicable

emissions limit)
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Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1175.050875 -2.76 25.56 | 28.32 | 1000.0 1.000 | 119.0 | H 25.0
1187.037500 -0.19 25.56 | 25.75 | 1000.0 1.000 99.8 | H 8.0
1198.743875 3.14 25.56 | 22.42 | 1000.0 1.000 | 100.6 | H -25.0
1208.562125 0.15 25.56 | 25.41 | 1000.0 1.000| 1104 | H 7.0
1225.317750 1.58 25.56 | 23.98 | 1000.0 1.000 | 1249 H -23.0
1237.648750 1.08 25.56 | 24.48 | 1000.0 1.000 | 125.0 | H -25.0
3494.4 MHz
1164 — 1240 MHz
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Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1574.864188 0.85 2556 | 24.71 | 1000.0 1.000 999 | H 0.0
1583.637781 0.07 25.56 | 25.49 | 1000.0 1.000 999 | H 0.0
1589.909188 -0.06 25.56 | 25.62 | 1000.0 1.000 999 | H 0.0
1594.570906 1.83 25.56 | 23.73 | 1000.0 1.000 999 | H 0.0
1600.019938 22.68 25.56 2.88 | 1000.0 1.000 999 | H 0.0
1604.410719 -0.40 25.56 | 25.96 | 1000.0 1.000 999 | H 0.0
3494.4 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Frequency in MHz
Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1178.888875 -1.45 25.56 | 27.01 | 1000.0 1.000 999 | H 0.0
1200.014500 5.70 25.56 | 19.86 | 1000.0 1.000 999 | H 0.0
1205.712125 0.16 25.56 | 25.40 | 1000.0 1.000 999 | H 0.0
1210.493000 -0.85 25.56 | 26.41 | 1000.0 1.000 999 | H 0.0
1218.157125 0.46 25.56 | 25.10 | 1000.0 1.000 999 | H 0.0
1235.069500 -0.06 25.56 | 25.62 | 1000.0 1.000 999 | H 0.0
3993.6 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

AL NATN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/im) | (dB) (ms) (kHz) (cm) (deg)
1568.269250 0.75 2556 | 24.81 1000.0 1.000 999 | H 0.0
1568.562500 -0.24 25.56 | 25.80 1000.0 1.000 999 | H 0.0
1573.560500 -0.82 25.56 | 26.38 1000.0 1.000 999 | H 0.0
1599.001531 0.99 2556 | 2457 1000.0 1.000 999 | H 0.0
1600.021531 6.27 2556 | 19.29 1000.0 1.000 999 | H 0.0
1606.173406 0.81 25.56 | 24.75 1000.0 1.000 999 | H 0.0
3993.6 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Frequency in MHz
Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1200.014500 4.92 25.56 | 20.64 | 1000.0 1.000 999 | H 0.0
1202.149625 0.66 25.56 | 24.90 | 1000.0 1.000 999 | H 0.0
1204.237250 -0.55 25.56 | 26.11 | 1000.0 1.000 999 | H 0.0
1215.095750 -0.12 25.56 | 25.68 | 1000.0 1.000 999 | H 0.0
1220.346875 0.13 25.56 | 25.43 | 1000.0 1.000 999 | H 0.0
1238.214000 -0.96 25.56 | 26.52 | 1000.0 1.000 999 | H 0.0
4492 .8 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1578.824656 -0.33 2556 | 25.89 | 1000.0 1.000 999 | H 0.0
1581.218469 0.45 2556 | 25.11 | 1000.0 1.000 999 | H 0.0
1592.352406 0.31 2556 | 25.25|1000.0 1.000 999 | H 0.0
1598.623813 0.76 25.56 | 24.80 | 1000.0 1.000 999 | H 0.0
1603.003438 -0.42 25.56 | 25.98 | 1000.0 1.000 999 | H 0.0
1607.701813 1.06 2556 | 24.50 | 1000.0 1.000 999 | H 0.0
4492 .8 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1200.014500 4.78 25.56 | 20.78 | 1000.0 1.000 999 | H 0.0
1208.593000 -0.05 25.56 | 25.61 | 1000.0 1.000 999 | H 0.0
1215.938875 0.01 25.56 | 25.55]1000.0 1.000 999 | H 0.0
1218.423125 0.11 25.56 | 25.45 ] 1000.0 1.000 999 | H 0.0
1221.486875 -0.41 25.56 | 25.97 | 1000.0 1.000 999 | H 0.0
1231.979625 -0.87 25.56 | 26.43 | 1000.0 1.000 999 | H 0.0
6489.6 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1574.494438 0.72 2556 | 24.84 | 1000.0 1.000 999 | H 0.0
1580.799313 -0.69 25.56 | 26.25| 1000.0 1.000 999 | H 0.0
1591.058281 0.44 2556 | 25.12 | 1000.0 1.000 999 | H 0.0
1597.082656 -0.01 2556 | 25.57 | 1000.0 1.000 999 | H 0.0
1600.021531 6.28 2556 | 19.28 | 1000.0 1.000 999 | H 0.0
1607.376688 0.29 2556 | 25.27 | 1000.0 1.000 999 | H 0.0
6489.6 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1200.014500 4.12 25.56 | 21.44 | 1000.0 1.000 999 | H 0.0
1204.042500 042 25.56 | 25.14 | 1000.0 1.000 999 | H 0.0
1205.073250 0.57 25.56 | 24.99 | 1000.0 1.000 999 | H 0.0
1230.105750 -1.06 25.56 | 26.62 | 1000.0 1.000 999 | H 0.0
1236.926750 0.39 25.56 | 25.17 | 1000.0 1.000 999 | H 0.0
1238.031125 -0.63 25.56 | 26.19 | 1000.0 1.000 999 | H 0.0
6988.8 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

EREARE NN FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1573.807531 -0.10 25.56 | 25.66 | 1000.0 1.000 999 | H 0.0
1595.554250 -0.10 25.56 | 25.66 | 1000.0 1.000 999 | H 0.0
1597.130469 0.50 25,56 | 25.06 | 1000.0 1.000 999 | H 0.0
1600.021531 5.93 2556 | 19.63 | 1000.0 1.000 999 | H 0.0
1608.790344 0.68 25.56 | 24.88 | 1000.0 1.000 999 | H 0.0
1608.866844 0.15 2556 | 25.41 | 1000.0 1.000 999 | H 0.0
6988.8 MHz
1559 — 1610 MHz
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No.: SRTC2022-9004(F)-22060101(K)
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EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1198.791375 -0.16 2556 | 25.72 | 1000.0 1.000 999 H 0.0
1200.014500 4.60 2556 | 20.96 | 1000.0 1.000 999 H 0.0
1210.319625 0.06 25.56 | 25.50 | 1000.0 1.000 999 | H 0.0
1223.358375 -1.03 25.56 | 26.59 | 1000.0 1.000 999 | H 0.0
1224.334500 -0.74 25.56 | 26.30 | 1000.0 1.000 999 | H 0.0
1236.340125 -1.19 25.56 | 26.75]1000.0 1.000 999 | H 0.0
7488 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

R LN NG FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1567.091469 9.45 2556 | 16.11 | 1000.0 1.000 999 | H 0.0
1574.526313 0.88 25.56 | 24.68 | 1000.0 1.000 999 | H 0.0
1581.529250 -1.07 2556 | 26.63 | 1000.0 1.000 999 | H 0.0
1591.509313 8.78 25.56 | 16.78 | 1000.0 1.000 999 | H 0.0
1600.021531 8.56 25.56 | 17.00 | 1000.0 1.000 999 | H 0.0
1604.836250 0.13 2556 | 25.43 | 1000.0 1.000 999 | H 0.0
7488 MHz
1559 — 1610 MHz
The State Radio_monitoring_center Testing Center (SRTC) Page number: 60 of 67

Tel: 86-10-5799 6183
Fax: 86-10-57996388 V3.0.0



SRTC

No.: SRTC2022-9004(F)-22060101(K)

R LN NG FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1183.106875 -0.37 2556 | 25.93 | 1000.0 1.000 999 | H 0.0
1192.718500 -1.74 2556 | 27.30 | 1000.0 1.000 999 | H 0.0
1199.990750 11.19 25.56 14.37 | 1000.0 1.000 999 | H 0.0
1218.484875 -0.39 25,56 | 25.95|1000.0 1.000 999 | H 0.0
1234.188375 -0.53 2556 | 26.09 | 1000.0 1.000 999 | H 0.0
1237.760375 -0.34 2556 | 25.90 | 1000.0 1.000 999 | H 0.0
7987.2 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

R LN NG FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1565.118406 0.89 25.56 | 24.67 | 1000.0 1.000 999 | H 0.0
1573.380406 2.32 2556 | 23.24 | 1000.0 1.000 999 | H 0.0
1582.917406 0.71 25.56 | 24.85| 1000.0 1.000 999 | H 0.0
1592.430500 -0.58 25.56 | 26.14 | 1000.0 1.000 999 | H 0.0
1600.021531 6.00 25.56 | 19.56 | 1000.0 1.000 999 | H 0.0
1607.697031 0.42 2556 | 25.14 | 1000.0 1.000 999 | H 0.0
7987.2 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

R LN NG FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1181.014500 -0.22 2556 | 25.78 | 1000.0 1.000 999 | H 0.0
1199.990750 11.33 2556 | 14.23 | 1000.0 1.000 999 | H 0.0
1204.686125 -0.84 25.56 | 26.40 | 1000.0 1.000 999 | H 0.0
1215.373625 0.08 2556 | 25.48 | 1000.0 1.000 999 | H 0.0
1219.926500 0.04 2556 | 25.52 | 1000.0 1.000 999 | H 0.0
1225.279750 -0.33 2556 | 25.89 | 1000.0 1.000 999 | H 0.0
8486.4 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

R RO FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1582.031281 -1.03 25.56 | 26.60 | 1000.0 1.000 999 | H 0.0
1596.665094 -0.22 2556 | 25.78 | 1000.0 1.000 999 | H 0.0
1597.098594 1.04 2556 | 24.52 | 1000.0 1.000 999 | H 0.0
1600.021531 6.70 2556 | 18.86 | 1000.0 1.000 999 | H 0.0
1603.570813 -0.05 2556 | 25.61 | 1000.0 1.000 999 | H 0.0
1606.197313 0.51 2556 | 25.05 | 1000.0 1.000 999 | H 0.0
8486.4 MHz
1559 — 1610 MHz
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SRTC

No.: SRTC2022-9004(F)-22060101(K)

R RO FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHz) (dBuV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1177.399750 -1.81 25.56 | 27.37 | 1000.0 1.000 999 | H 0.0
1200.014500 4.72 25.56 | 20.84 | 1000.0 1.000 999 | H 0.0
1220.396750 0.58 25.56 | 24.98 | 1000.0 1.000 999 | H 0.0
1221.292125 -0.02 25.56 | 25.58 | 1000.0 1.000 999 | H 0.0
1225.602750 -0.26 25.56 | 25.82 | 1000.0 1.000 999 | H 0.0
1235.454250 -0.30 25.56 | 25.86 | 1000.0 1.000 999 H 0.0
8985.6 MHz
1164 — 1240 MHz
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No.: SRTC2022-9004(F)-22060101(K)

R LN NG FCC ID: 2A7T8MK8000UWBA
EMC32 Report
Full Spectrum
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Final_Result
Frequency | Average Limit Margin | Meas. | Bandwidth | Height | Pol | Azimuth
(MHZz) (dBpV/m) | (dBuV/m) | (dB) Time (kHz) (cm) (deg)
(ms)
1566.850813 -0.44 25.56 | 26.00 | 1000.0 1.000 999 | H 0.0
1571.322875 1.28 2556 | 24.28 | 1000.0 1.000 999 | H 0.0
1582.539688 -1.15 2556 | 26.71 | 1000.0 1.000 999 | H 0.0
1592.317344 0.71 25.56 | 24.85 | 1000.0 1.000 999 | H 0.0
1600.021531 8.96 25.56 | 16.60 | 1000.0 1.000 999 | H 0.0
1604.753375 1.38 2556 | 24.18 | 1000.0 1.000 999 | H 0.0
8985.6 MHz
1559 — 1610 MHz
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SI 2 IC No.: SRTC2022-9004(F)-22060101(K)

L.r%rs.iﬁ)no' nu:e.-r v FCC ID: 2A7T8MK8000UWBA

A.6 Shutdown Timing Requirements

Band 6
Test Frequency Shutdown Time
(MHz) (s)
7987.2 2.167
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---End of Test Report---
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